
 

 

 

 

 

 

 

 

 

 

 

 

 

 

TÜRKİYE ORGANIZED INDUSTRIAL 
ZONES PROJECT 

 

 

Kahramanmaraş Türkoğlu Organized 

Industrial Zone  

 
Wastewater Treatment Plant Project 

 

Environmental and Social Management Plan  

(ESMP) 
 

 

 

OCTOBER 2024 

 

 



ii 

Table I Key Experts and Roles 
 

Name-Surname Company/Organization Department Title 

Başak Mutlu MoIT  PIU E&S Team 
Comm. & Stakeholder 

Engagement Specialist 

Başak Özer MoIT  PIU E&S Team Environmental Specialist 

Burcu Kırdar MoIT  PIU E&S Team Environmental Specialist 

Cihan Usta MoIT  PIU E&S Team Environmental Specialist 

Emre Yıldız MoIT  PIU E&S Team Social Specialist 

Kadir Tomas MoIT  PIU E&S Team OHS Specialist 
[...]
Kahramanmaraş - Türkoğlu OIZ WWTP E&S Screening Report, Figure 14) ..................................... 120 
Figure- 2.The Project Area Map (Source: Kahramanmaraş - Türkoğlu OIZ WWTP E&S Screening 

Report, Figure 4) ................................................................................................................................. 121 
Figure- 3 Project Location ................................................................................................................... 122 
Figure- 4 Türkoğlu OIZ WWTP-........................................................................................................... 123 
Figure- 5 Land Use Map According to Environmental Master Plan .................................................... 124 
Figure- 6 DEM Map of Project Area and Its Vicinity ............................................................................ 125 
Figure- 7 Generalized Stratigraphic Column Section of the Project Area and Its Surroundings ........ 126 
Figure- 8 Geology Map of Project Area ............................................................................................... 127 
Figure- 9 Active Fault Map of the Project Area and Its Vicinity ........................................................... 128 
Figure- 10 Earthquakes with M>4 with a radius of 50 km and the center point of which is the project 

area ...................................................................................................................................................... 129 
Figure- 11 Earthquake Hazard Map of Türkiye ................................................................................... 130 
Figure- 12 Archeological Protected Areas ........................................................................................... 131 
Figure- 13 Sensitive Receptors ........................................................................................................... 132 
Figure- 14 AoI Map .............................................................................................................................. 133 
Figure- 15 Distance to Water Resources ............................................................................................ 134 
Figure- 16 Bioecological Location of the Project Area ........................................................................ 158 
Figure- 17 Photographs of habitat types of the Project Area .............................................................. 159 
Figure- 18 EUNIS Habitat Types of the Project Area .......................................................................... 160 
Figure- 19 IUCN Distribution Map of Fish Species in Aksu Stream .................................................... 165 
Figure- 20 Internationally Recognized Areas around the Project Area ............................................... 168 
Figure- 21 Local Newspaper Announcement of SCM ......................................................................... 205 
Figure- 22 Website Announcement of SCM ........................................................................................ 206 
Figure- 23 Brochure Distributed During the SCM................................................................................ 207 
Figure- 24 Project Information Presentation that was presented at the SCM ..................................... 212 
Figure- 25 During the SCM.................................................................................................................. 213 
 

 

 



x 

LIST OF ABBREVIATIONS 

 

AFAD  Disaster and Emergency Management Presidency 

AoI Area of Influence 

AZE Alliance for Zero Extinction 

BOD Biological Oxygen Demand 

CCTV Closed-circuit television 

COD Chemical Oxygen Demand 

CR Critically Endangered 

dBA Decibels adjusted 

DLP Defects Liability Period 

DSI State Hydraulic Works 

E&S Environmental and Social 

EBSO Aegean Region Chamber of Industry 

EHS Environmental, Health and Safety 

EIA Environmental Impact Assessment 

EN Endangered 

ENCON Encon Çevre Danışmanlık Ltd. Şti. 

EUNIS European Nature Information System 

EPA Environmental Protection Agency 

ESCOPs Environmental Codes of Practice 

ESF Environmental and Social Framework 

ESHS Environmental, Social Health, and Safety 

ESMP Environmental and Social Management Plan 

ESMS Environmental and Social Management System 

ESMF Environmental and Social Management Framework 

ESMR Environmental and Social Monitoring Report 

ESRs Environmental and Social Reports 

ESS Environmental and Social Standards 

EU European Union 

FI Financial Intermediary 

GIS Geographic Information Systems 

GBV Gender Based Violence 

GHG Green House Gas 

IAPCR Industrial Air Pollution Control Regulation 

IBA Important Bird Area 

IBRD International Bank for Reconstruction and Development 

IFC International Finance Corporation 

IUCN International Union for Conservation of Nature 



xi 

KBA Key Biodiversity Area 

LMP Labor Management Procedures 

NT Near Threatened 

N/A Not Applicable 

MESBEM Vocational Certification Center 

MoEUCC Ministry of Environment, Urbanization and Climate Change 

MoIT Ministry of Industry and Technology 

MSDS Material Safety Data Sheet 

OHS Occupational Health and Safety 

OIZ Organized Industrial Zone 

OSE Occupational Safety Expert(s) 

PGA Peak Ground Acceleration 

PGV Peak Ground Velocity 

PID Project Identification Document 

PIU Project Implementation Unit 

PM10 Particles with aerodynamic diameter smaller than 10μm 

PM2.5 Particles with aerodynamic diameter smaller than 2.5μm 

PM Particulate Matter 

PMU Project Management Unit 

PS Performance Standards 

PVC Polyvinyl Chloride 

RAMAQ Regulation on the Assessment and Management of Air Quality 

RfP Request for Proposal 

RENC Regulation on Environmental Noise Control 

SCM Stakeholder Consultation Meeting 

SEA/SH Sexual Exploitation Abuse / Sexual Harassment 

SEP Stakeholder Engagement Plan 

TDF Fish Bioassay 

TDS Total Dissolved Solids 

TN Total Nitrogen 

TKN Total Kjeldahl Nitrogen 

TP Total Phosphorus 

TSS Total Suspended Solids 

TurkStat Turkish Statistical Institute 

ToR Terms of Reference 

TOIZ Türkiye Organized Industrial Zone 

TOIZsP Türkiye Organized Industrial Zones Project 

UNESCO United Nations Educational, Scientific and Cultural Organization 



xii 

UV Ultraviolet 

VOCs Volatile Organic Compounds 

VU Vulnerable 

WB  World Bank 

WBG World Bank Group 

WHO World Health Organization 

WWTP Wastewater Treatment Plant 

WW Wastewater 

 

 
 



1 

EXECUTIVE SUMMARY 
 

Türkiye Organized Industrial Zones Project (TOIZsP) will be financed by the World Bank/ 
International Bank for Reconstruction through a loan for which Ministry of Industry and Technology 
(MoIT) has been designated as responsible for project implementation by the Ministry of Treasury and 
Finance. The project aims to increase the efficiency, environmental sustainability, and competitiveness 
of Organized Industrial Zones (OIZs) in Türkiye. With a total budget of EUR 250.3 million, the Project 
will be implemented by the Ministry of Industry and Technology (MoIT) through the General 
Directorate of Industrial Zones. 

 
The main responsible organization for the implementation of this ESMP is Türkoğlu OIZ. A 

PMU will be established to carry out operational and administrative tasks. The PMU staff will be the 
Türkoğlu OIZ’s own staff who has previous WB Project experience. Besides, on different phases of the 
Project (pre-construction, construction and operation), different parties (Consultant, Contractors, 
Construction Supervision Consultant, MoIT/PIU) will take responsibility for various works in the scope 
of the ESMP. All mentioned works will be coordinated by the Türkoğlu OIZ. The roles and 
responsibilities of these parties are detailed in Section 8. 
 

Presently, the industrial wastewater generated by the active firms within the Türkoğlu 
Organized Industrial Zone is discharged into Aksu Stream through a dry stream channel. This method 
of disposal poses environmental challenges and underscores the urgency for a more sustainable 
approach. Post-implementation of the WWTP, all industrial wastewater will be systematically 
conveyed to the designated WWTP facility, strategically situated at the lowest elevation point within 
the OIZ. 

 
Upon the commissioning of the WWTP, the treated industrial wastewater will be efficiently 

channeled through the existing collector line, ensuring a controlled and environmentally responsible 
discharge into Aksu Stream. This strategic shift in wastewater management is not only aligned with 
regulatory standards but also represents a significant step towards enhancing environmental 
sustainability within the Türkoğlu OIZ. 

 
The design of the planned WWTP is for a 2,000 m³/ day capacity, which is to be implemented 

in two stages of 1000+1000 m³/day. Only stage 1 will be studied within the scope of this sub-project. 

The project is exempt from EIA and the EIA exemption certificate is presented in the ANNEX-4. 

 

It is estimated that the pre-construction phase of the project will be 1 month, the construction 

phase will be 12 months and the operation phase will be 35 years on average. Local people will be 

given priority in personnel employment during the pre-construction and construction phases of the 

Project. It is anticipated that 5 people will be employed for the pre-construction phase, 30 people for 

the construction phase and 7 people for the operation. 

 
The WWTP has been designed to address the treatment needs of predominantly industrial 

wastewater generated by both existing and prospective enterprises. This wastewater treatment facility 

will encompass various units, including physical treatment units (screening mechanisms, pumping 

station, compact treatment unit, neutralization unit), chemical treatment units (coagulation, flocculation 

and chemical sedimentation tank), biological treatment units (Bio-P tanks, aeration tank, chlorination 

tank, sedimentation tank) and sludge treatment units (return activated sludge, surplus activated 

sludge, pumping station for sludge handling and decanter, among other components). 

 
The project will be constructed on the existing WWTP and which is in the existing OIZ’s built-

up industrial area. The allocated area for the WWTP is 25 ha. The Project does not require land 

acquisition. The Project land is owned by the Türkoğlu OIZ (Parcel no: 499/15) and allocated only for 

the construction of the wastewater treatment plant in line with the approved revised OIZ land use plan. 

The expropriation process was completed by the OIZ in 2011. 

 

The Project will be in compliance with the good international practice, including WB 
Environmental and Social Standards (ESSs), the ESMF of the TOIZ project, guidelines, standards and 
best practices documents alongside the national legislation. In addition, the Project and the social and 
environmental elements in the Area of Influence (AoI) of the Project include elements or activities that 



2 

are related to the scope of ESS1, ESS2, ESS3, ESS4, ESS6 and ESS10. The main objectives of 
these standards within the scope of the Project are presented below. 
 

 ESS1: Assessment and Management of Environmental and Social Risks and Impacts, 

 ESS2: Labour and Working Conditions, 

 ESS3: Resource Efficiency and Pollution Prevention and Management, 

 ESS4: Community Health and Safety, 

 ESS6: Biodiversity Conservation and Sustainable Management of Living Natural 
Resources, 

 ESS10: Stakeholder Engagement and Information Disclosure. 
 
 

The Project’s anticipated environmental and social impacts/risks will be in terms of air quality, 
soils, water resources, noise, biological environment, landscape, resources and waste, socioeconomic 
environment and occupational health and safety, cultural heritage and community health, safety and 
security. Summary of the mitigation measures are provided in Table 1. 
 
 
Table 1 Summary of the Significant Impacts and Mitigation Measures 
 

Potential Environmental and 
Social (E&S) Impacts/Risks 

Mitigation Measures 

Pre-Construction Phase 

Air Quality and Odor 
Dust and exhaust emissions management 
Speed limitations will be applied 

Soils and Contaminated Land 
Topsoil preservation and storage 
Prevention of soil contamination 
Prevention of erosion 

Noise and Vibration 

Regular maintenance of the construction machinery, equipment and vehicles 
Noise monitoring 
Coordinate the working schedule with sensitive receptors 
Establishment of a robust grievance mechanism 

Resources and Wastes 
Waste management in accordance with the waste management hierarchy 
Selection of most appropriate raw materials by evaluating clean production options 

Biological Environment Measures to further avoid and minimize the construction footprint 

Employment and Procurement 
Opportunities 

Providing transparent, non-discriminatory, equal recruitment opportunities with respect to 
ethnicity, religion, language, gender and sexuality 

Infrastructure and Services Prompt compensation of any damage to infrastructure 

Labor Force 

A grievance mechanism 
Preparation of information materials  
Managing and monitoring the performance of contractors in relation to the requirements of 
prohibition of child labor, unregistered employment and forced labor 
Proper adaptation of human rights policy and labor rights  

Provision of written contracts to all project workers incl. job description, working hours and 
wages and rights and duties 

Community Health, Safety and 
Security 

Usage of appropriate traffic signage  

Occupational Health and Safety 

Awareness raising, training for workers 

Code of Conduct 

Preparation of procedures, methods statements and work instructions 

Emergency Preparedness and Response (EPR) Plan for a possible accident and emergency 
and emergency teams will be established, and drills and trainings will be carried out in line 
with the emergency scenarios 

Archaeological and Cultural 
Heritage 

Informing related Civilian Authority or Museum Directorate 

Construction Phase 

Air Quality and Odor 
Dust and exhaust emissions management 
Air quality and odor monitoring 
Speed limitations will be applied 

Soils and Contaminated Land 
Prevention of soil contamination 
Erosion control measures 

Water Resources 
Proper storage of chemicals 
Prevention of surface runoff 
Effluent discharge consistent with the Project Standards 



3 

Noise  

Regular maintenance of the construction machinery, equipment and vehicles 
Noise monitoring 
Coordinate the working schedule with sensitive receptors 
Establishment of a robust grievance mechanism 

Biological Environment 
Re-vegetation, where possible 
Measures to further avoid and minimize the construction footprint 

Landscape and Visual  Painting the planned WWTP in colors that suit the background 

Resources and Wastes 
Waste management in accordance with the waste management hierarchy 
Selection of most appropriate raw materials by evaluating clean production options 

Employment and Procurement 
Opportunities 

Providing transparent, non-discriminatory, equal recruitment opportunities with respect to 
ethnicity, religion, language, gender and sexuality 

Infrastructure and Services Prompt compensation of any damage to infrastructure 

Labor Force 

A grievance mechanism 
Preparation of information materials  
Managing and monitoring the performance of contractors in relation to the requirements of 
child labor, unregistered employment and forced labor 
Proper adaptation of human rights policy and labor rights  
Provision of written contracts to all project workers incl. job description, working hours and 
wages and rights and duties 

Community Health, Safety and 
Security 

Usage of appropriate traffic signage  

Occupational Health and Safety 

Awareness raising, training for workers 

Code of Conduct 